

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : STEV-TEX LABORATORIES PTY LTD
PO BOX 285
MOORABBIN VIC 3189

TEST NUMBER : 7-597816-NV
ISSUE DATE : 13/06/2014
PRINT DATE : 13/06/2014

SAMPLE DESCRIPTION Clients Ref: "Thermaguard HRC"
Heat reflective coating system
(A) Coated galvanized steel
(B) Galvanized steel

ASTM E 903-96 Standard Test Method for Solar Absorptance, Reflectance
and Transmittance of Materials using Integration Spheres

Sample	A	B
Solar Reflectance	95.06	38.76

Calculated as per Clause 8.3.4

Equipment used: Cary 5000 (UV-VIS-NIR Spectrophotometer)
S/N-UV 10084205
Instrument Version: 1.12
Specular component included
Correction: Zero/Baseline

Modification: Wavelength Range: 450-1100 nm

207671

1

(END OF REPORT)

PAGE 1

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



APPROVED SIGNATORY

MICHAEL A. JACKSON B.Sc.(Hons)
MANAGING DIRECTOR